
 

9/21/09 1 75-0951 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

     

     

     

Westin Automotive Products, Inc. 

5200 N. Irwindale Ave. Ste 220 

Irwindale, Ca 91706 

Thank You  for choosing Westin products 

For additional installation assistance please call 

Customer Service (800)793-7846 

APPLICATION:  2004-2009 CHEVY COLORADO/ GMC CANYON REG/EXT CAB 

PART NUMBER: 23-3130, 23-3135, 23-3140, 23-3145 

AUTOMOTIVE PRODUCTS, INC. 

ITEM QUANTITY DESCRIPTION TOOLS NEEDED 

1,2 2 SIDEBARS (1) DRIVERS SIDE, (2) PASSENGER SIDE 3/4 WRENCH 

3,4 2 FRONT MOUNTING BRACKETS (3) DRIVERS SIDE, (4) PASSENGER SIDE 3/4 SOCKET 

5,6 2 REAR MOUNTING BRACKETS (5) DRIVERS SIDE, (6) PASSENGER SIDE 16MM SOCKET  

7,8 2 FRONT SUPPORT BRACKET (7) DRIVERS SIDE, (8) PASSENGER SIDE 16MM WRENCH 

9 4 M14 FLAT WASHERS RATCHET 

10 2 M12 X 120MM HEX BOLTS TORQUE WRENCH 

11 2 M12 FLAT WASHERS  

12 2 M12 LOCK WASHERS  

13 2 M12 HEX NUTS  

14 4 1/2 X 2 HEX HEAD BOLTS  

15 4 1/2 LOCK WASHERS  

16 4 1/2 FLAT WASHERS  

ARTICULO CANTIDAD DISCRIPCION 
HERRAMIENTA  

NECESARIA 

1,2 2 
BARRAS LATERALES (1) LADO DEL CONDUCTOR (2) LADO DEL PASA-

JERO    
LLAVE 3/4 

3,4 2 
SOPORTES DE MONTURA FRONTAL (3) LADO DEL CONDUCTOR, (4) 

LADO DEL PASAJERO 
DADO 3/4 

5,6 2 
SOPORTES DE MONTURA TRASERA (5) LADO DEL CONDUCTOR (6) 

LADO DEL PASAJERO 
DADO 16MM 

7,8 2 
SOSTEN DE SOPORTE FRONTAL (7) LADO DEL CONDUCTOR (8) LADO 

DEL PASAJERO 
LLAVE 16MM 

9 4 RONDANAS PLANAS M14  MATRACA 

10 2 PERNOS DE AOJO M12 X 120MM  LLAVE DE TORCION 

11 2 RONDANAS PLANAS M12   

12 2 RONDANAAS DE CANDADO M12   

13 2 TUERCAS DE AOJO M12   

14 4 PERNOS DE CABESA DE AOJO 1/2 X 2   

15 4 RONDANAS DE CANDADO 1/2   

16 4 1/2 FLAT WASHERS  

ELEMENT QUANTITE DESCRIPTION  OUTILS NECESSAIRES  

1,2 2 BARRES LATERALES (1) COTE CONDUCTEUR, (2) COTE PASSAGER 3/4 CLE 

3,4 2 
SUPPORTS DE MONTAGE AVANT (3) COTE CONDUCTEUR, (4) COTE PAS-

SAGER 
3/4 DOUILLE 

5,6 2 
SUPPORTS DE MONTAGE ARRIERE (5) COTE CONDUCTEUR, (6) COTE 

PASSAGER 
16MM DOUILLE 

7,8 2 
SUPPORT DE FIXATION AVANT (7) COTE CONDUCTEUR, (8) COTE PAS-

SAGER 
16MM CLE 

9 4 M14 RONDELLES PLATES CLE A CLIQUET 

10 2 M12 X 120 MM BOULONS HEXAGONAUX CLE DYNAMOMETRIQUE 

11 2 M12 RONDELLES PLATES  

12 2 M12 RONDELLES-FREIN  

13 2 M12 ECROUS HEXAGONAUX  

14 4 1/2 X 2 BOULONS A TETE HEXAGONALE  

15 4 1/2 RONDELLES-FREIN  

16 4 1/2 RONDELLES PLATES  



 

9/21/09 2 75-0951 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

     

     

     

Westin Automotive Products, Inc. 

5200 N. Irwindale Ave. Ste 220 

Irwindale, Ca 91706 

Thank You  for choosing Westin products 

For additional installation assistance please call 

Customer Service (800)793-7846 

AUTOMOTIVE PRODUCTS, INC. 

1. Remove all contents from box. Verify all parts are present and free from damage. Read instructions carefully and understand before attempting installation 

2. On the drivers side of the vehicle, remove the front body mount bolt from underneath the vehicle. Once removed drive the bolt out of the factory bushing save both the 

bushing and bolt. 

3. Take the drivers side mounting bracket and bolt it  onto the vehicle using the factory bolt from the above step. The bracket will mount over the bushing. Do not tighten fully 

at this time. 

4. Take the drivers side front support bracket and insert (1) 12MM X 120MM hex bolt and , (1) 12MM flat washer through the mounting slot. Place (2) M14 flat washers onto 

the M12 hex bolt between the support bracket and the factory body mount. Insert the M12 hex head bolt up through the holes in the factory body mount and fasten with (1) 

M12 lock washer and, (1) M12 hex nut. Do not tighten fully at this time. 

5. Locate the rear mounting brackets and mount them to the vehicle using the factory body mount bolts. The bracket will mount over the bushing. Refer to step 3. 

6. Position the drivers sidebar up to the mounting brackets and align with the mounting holes. Attach with (2) 1/2” X  2” hex head bolts, (2) 1/2” lock washers and, (2) 1/2” 

flat washers. Do not fully tighten at this time. 

7. Adjust sidebar properly then tighten all hardware at this time. 

8. Repeat steps 2-8 for the passenger side. 

FINISH PROTECTION 

Westin products have a high quality finish that must be cared for like any other exposed finish on the vehicle. Protect the finish with a non-abrasive automotive wax, (e.g. Pure 

Carnauba) on a regular basis. The use of any soap, polish or wax that contains an abrasive is detrimental, as the compounds scratch the finish and open it to corrosion. 

1. Remover todos los contenidos de la caja. Verificar que todas las partes esten presentes y libres de danos. Leer instrucciones cuidadosamente y entender antes de intentar la 

instalacion.   

2. Remueva de lado del conductor del vehiculo, el perno frontal de la montura del chasis por de bajo del vehiculo. Una ves removido empuje el perno del buje de fabrica 

guarde ambos el buje y el perno.    . 

3. Tome el soporte de montura de lado del conductor y enpernelo al vehiculo utilizando el el perno de fabrica del paso anterior. El soporte montara sobre el buje. No apretar 

completamente en este momento.    

4. Tome el sosten del soporte de lado del conductor e introdusca (1) perno de aojo 12MM X 120MM, y (1) rondana plana 12MM por el espacio de la montura. Ponga (2) 

rondanas planas M14 en el perno de aojo M12 entre el sosten del soporte y la montura del chasis de fabrica. Introdusca el perno de cabesa de aojo M12 por en cima de los 

huecos de la montura del chasis de fabrica y sujete con (1) rondana de candado M12 y, (1) tuerca de aojo M12. No apretar completamente en este momento.    

5. Localize los soportes de montura trasero y montelos al vehiculo utilizando los pernos de fabrica de la montura del chasis. El soporte se montara en el buje. Referido en el 

paso 3.                                                                                                                                                                                                                                                                

6. Posicione la barra lateral del lado del conductor hacia los soportes de montura y alinie con los huecos de montura. Sujete con (2) pernos de cabeza de aojo 1/2” X  2”, (2) 

rondanas de candado 1/2” y,  (2)  rondanas planas1/2”. No apretar completamente en este momento.  

7. Ajuste la barra lateral adecuadamente y apriete toda la herramienta en este momento.   

8. Repira los pasos del 2-8 para el lado del pasajero.     

PROTECCION DE TERMINADO 

Productos Westin tienen un terminado de alta calidad que debe ser cuidado como cualquier otro terminado expuesto en el vehiculo. Proteje el terminado con una cera automortriz 

no-abresiva, (e.g. Carnuba pura) regularmente. El uso de cualquier jabon pulido o cera que contengan un abresibo es prejudicial ya que los compuestos rayan el terminado y lo 

abren a corrocion.  

PROTECTION DE LA FINITION 

Les produits Westin présentent une finition de haute qualité qui nécessite des soins comme toute autre finition extérieure du véhicule. Protéger la finition à l’aide d’une cire non-

abrasive pour automobiles (p.ex. Pure Carnauba) de manière régulière. L’utilisation de tout savon, pâte à polir ou cire contenant un abrasif est hautement déconseillée, car leurs 

composants égratignent la finition, la laissant ainsi vulnérable à la corrosion. 

APPLICATION:  2004-2009 CHEVY COLORADO/ GMC CANYON REG/EXT CAB 

PART NUMBER: 23-3130, 23-3135, 23-3140, 23-3145 

1. Retirer le contenu de la boîte. Vérifier que toutes les pièces  soient présentes et qu’il n’y ait eu aucun dommage. Lire soigneusement et comprendre toutes les instructions 

avant de commencer l’installation. 
2. Sur le côté conducteur du véhicule, retirer le boulon de montage avant de la carrosserie du dessous du véhicule. Une fois retiré, sortir le boulon hors de la douille d’origine, 

mettre de côté la douille et le boulon. 

3. Prendre le support de montage côté conducteur et le boulonner sur le véhicule en utilisant le boulon d’origine de l’étape précédente. La support va monter au-dessus de la 

douille. Ne pas serrer complètement pour l’instant. 

4. Prendre le support de fixation avant côté conducteur et insérer (1) 12MM X 120MM boulon hexagonal et (1) 12MM rondelle plate à travers la fente de montage. Placer (2) 

M14 rondelles plates sur le M12 boulon hexagonal entre le support de fixation et le bâti de la carrosserie d’origine. Insérer le M12 boulon à tête hexagonale en haut à tra-

vers les trous dans le bâti de carrosserie d’origine et fixer avec (1) M12 rondelle-frein et (1) M12 écrou hexagonal. Ne pas serrer complètement à cet instant. 

5. Localiser les supports de montage arrière et les monter sur le véhicule en utilisant les boulons de montage d’origine de la carrosserie. Le support va monter au-dessus de la 

douille. Se référer à l’étape 3. 

6. Positionner la barre latérale côté conducteur jusqu’aux supports de montage et aligner avec les trous de montage. Fixer avec (2) 1/2” X 2” boulons à tête hexagonale, (2) 

1/2” rondelles-frein et (2) 1/2” rondelles plates. Ne pas serrer complètement pour l’instant. 

7. Ajuster la barre latérale correctement, puis serrer tout le matériel à cet instant. 

8. Répéter les étapes 2-8 pour le côté passager. 



 

9/21/09 3 75-0951 

INSTRUCTIONS—INSTRUCCIONES—CONSIGNES 

     

     

     

Westin Automotive Products, Inc. 

5200 N. Irwindale Ave. Ste 220 

Irwindale, Ca 91706 

Thank You  for choosing Westin products 

For additional installation assistance please call 

Customer Service (800)793-7846 

AUTOMOTIVE PRODUCTS, INC. 

APPLICATION:  2004-2009 CHEVY COLORADO/ GMC CANYON REG/EXT CAB 

PART NUMBER: 23-3130, 23-3135, 23-3140, 23-3145 


